


December 2001 
NSF 01/15/EPADW395 

Environmental Technology 
Verification Report 

Inactivation of Cryptosporidium 
Parvum by Infectivity Studies and 
Determination of CT Values as a 
Surrogate for Giardia Lamblia and 
Virus Inactivation in Drinking Water 

Osmonics, Inc. 
Model PS 150 Ozone Disinfection 
System 

Prepared by 

NSF International 

Under a Cooperative Agreement with
 U.S. Environmental Protection Agency




THE ENVIRONMENTAL TECHNOLOGY VERIFICATION

PROGRAM


U.S. Environmental Protection Agency  NSF International 

ETV Joint Verification Statement 
TECHNOLOGY TYPE: OZONE DISINFECTION SYSTEM USED IN DRINKING 

WATER TREATMENT SYSTEMS 

APPLICATION: INACTIVATION OF CRYPTOSPORIDIUM OOCYSTS AND 
[...]
are conducted in accordance with rigorous quality assurance protocols to ensure that data of known 
and adequate quality are generated and that the results are defensible. 

NSF International (NSF) in cooperation with the EPA operates the Drinking Water Treatment Systems 
(DWTS) program, one of 12 technology areas under ETV. The DWTS program evaluated the 
performance Osmonics, Inc. Model PS 150 Ozone Disinfection System (Model PS 150), which is an 
ozone disinfection system intended to offer small water utilities the benefits of using ozone as a 
disinfectant and the convenience of a pre-engineered, packaged system.  The Model PS 150 ozone 
disinfection system was evaluated during field testing for its capability of inactivating Cryptosporidium 
parvum (C. parvum) and production of ozone and contact time (CT) within defined feed water quality 
specifications at a flow rate of 150 gpm. This was the benchmark against which the system was tested 
and served as the ETV performance claim for verification testing. 

1.2 Testing Participants and Responsibilities 

The ETV testing of the Osmonics, Inc. Model PS 150 Ozone Disinfection System was a cooperative 
effort between the following participants: 

NSF International 
Cartwright, Olsen & Associates, LLC 
Osmonics, Incorporated 
University of Alberta 
Debra Huffman Env. Consulting 
Spectrum Laboratories, Inc. 
University of Minnesota St. Anthony Falls Hydraulic Laboratory 
U.S. Environmental Protection Agency 

1




The following is a brief description of each ETV participant and their roles and responsibilities. 

1.2.1 NSF International 

NSF is a not-for-profit standards and certification organization dedicated to public health safety and the 
protection of the environment. Founded in 1946 and located in Ann Arbor, Michigan, NSF has been 
instrumental in the development of consensus standards for the protection of public health and the 
environment. NSF also provides testing and certification services to ensure that products bearing the 
NSF Name, Logo and/or Mark meet those standards. The EPA partnered with the NSF to verify the 
performance of drinking water treatment systems through the EPA’s ETV Program. 

NSF provided technical oversight of the verification testing. An audit of the field analytical and data 
gathering and recording procedures as well as an audit of the microbiological seeding procedures was 
conducted by NSF. NSF also reviewed the Field Operations Document (FOD) to assure its 
conformance with ETV generic protocol and test plan. NSF also conducted a review of this report and 
coordinated the EPA and technical reviews of this report. 

Contact Information: 
NSF International 
789 N. Dixboro Rd. 
Ann Arbor, MI 48105 
Phone: (734) 769-8010 
Fax: (734) 769-0109 
Contact: Bruce Bartley, Project Manager 
E-mail: bartley@nsf.org 

1.2.2 Field Testing Organization 

Cartwright, Olsen & Associates (COA), a Limited Liability Company, conducted the verification testing 
of Osmonics, Inc. Model PS 150 Ozone Disinfection System. COA is a NSF-qualified Field Testing 
Organization (FTO) for the DWTS ETV pilot project. 

The FTO was responsible for conducting the verification testing for the equipment that was run 
continuously and monitored 24 hours a day until a minimum of 200 hours of continuous ozone 
production was observed. The FTO provided all needed logistical support, established a 
communications network, and scheduled and coordinated activities of all participants. The FTO was 
responsible for ensuring that the testing location and feed water conditions were such that the verification 
testing could meet its stated objectives. The FTO prepared the FOD, oversaw the pilot testing, 
managed, evaluated, interpreted and reported on the data generated by the testing, as well as serving as 
the principal author of this report. FTO associates conducted the onsite analyses and data recording 
during the testing.  The FTO's Project Manager provided oversight of the daily tests. 

Contact Information: 
Cartwright, Olsen & Associates, LLC 

2


mailto:bartley@nsf.org


19406 East Bethel Blvd.

Cedar, MN 55011

Phone: (763) 434-1300

Fax: (763) 434-8450

Contact: Philip C. Olsen, Project Manager

E-mail: p.olsen@ix.netcom.com


1.2.3 Manufacturer 

The treatment system is manufactured by Osmonics, Inc. Osmonics is a manufacturer and worldwide 
marketer of high-technology water purification and fluid filtration, fluid separation and fluid handling 
equipment, as well as the replaceable components used in purification, filtration, and separation 
equipment. Osmonics is one of the world’s largest integrated manufacturers of water treatment 
equipment and components for the industrial, commercial and institutional markets.  

Osmonics, in cooperation with COA, was responsible for the installation, operation and maintenance of 
the equipment under test. COA, as the FTO, supervised any and all repair and maintenance 
procedures. Osmonics was responsible for providing logistical and technical support as needed as well 
as providing technical assistance to the FTO during operation and monitoring of the equipment 
undergoing field verification testing. 

Contact Information: 
Osmonics, Inc. 
5951 Clearwater Drive 
Minnetonka, MN 55343 
Phone: (952) 933-2277 
Fax: (952) 933-0141 
Contact: Gary Davis, Technology Development Engineer 
e-mail: gdavis@osmonics.com 

1.2.4 Analytical Laboratories 

Challenge seeding and elution of filter cartridges for concentration of Cryptosporidium parvum (C. 
parvum) oocysts were conducted by Debra Huffman, Ph.D. 

Contact Information: 
Debra Huffman Env. Consulting 
6762 Millstone Drive 
New Port Richey, Fl 34655 
Phone: (727) 553-3946 
Fax: (727) 893-1189 
Contact: Debra Huffman, Ph.D. 
E-mail: dhuffman@marine.usf.edu 

3


mailto:gdavis@osmonics.com
mailto:dhuffman@marine.usf.edu


Animal infectivity studies were performed by Midodrag Belosevic, Ph.D., University of Alberta, located 
in Edmonton, Alberta, Canada. 

Contact Information: 
University of Alberta 
Edmonton, Alberta 
Phone: (780) 492-1266 
Fax: (780) 492-9234 
Contact: Midodrag Belosevic, Ph.D. 
E-mail: mike.belosevic@ualberta.ca.edu 

Spectrum Labs, Inc. performed non-microbial laboratory work.  Spectrum’s laboratory provided 
analytical services for Total Alkalinity, Total Hardness, Total Organic Carbon (TOC), Iron, Manganese, 
UV254 Absorbance, Calcium Hardness, Dissolved Manganese, Bromide, Total Trihalomethanes 
(THM), Haloacetic Acids (HAA6), Dissolved Organic Carbon (DOC), True Color, and Algae 
(number and species). 

Contact Information: 
Spectrum Labs Inc. 
301 West County Road E2 
St. Paul, MN 55112 
Phone: (651) 633-0101 
Fax: (651) 633-1402 
Contact: Gerard Herro, Laboratory Manager 
E-mail: gherro@spectrum-labs.com 

1.2.5 University of Minnesota St. Anthony Falls Hydraulic Laboratory 

The University of Minnesota St. Anthony Falls Hydraulic Laboratory (SAFHL) is located on Hennepin 
Island at the head of St. Anthony Falls in the heart of Minneapolis, it is literally carved from the 
limestone ledge forming the falls on the Mississippi River. 

SAFHL’s primary purpose is to provide a research program to support graduate studies in water 
resources engineering and hydromechanics. 

During the testing of the Osmonics Model PS 150, SAFHL provided the use of their facility, and 
assisted COA in the installation, initial operations and equipment operation and monitoring during the 
performance verification period. 

Contact Information: 
University of Minnesota 
St. Anthony Falls Hydraulic Laboratory 
Engineering, Environmental and Geophysical Fluid Dynamics 

4




Department of Civil and Mineral Engineering

Mississippi River at Third Avenue S.E.

Minneapolis, Minnesota 55414-2196

Phone (612) 627-4010

Fax: (612) 627-4609

Contact: Scott Morgan, M.S., P.E. Research Fellow

E-mail: morga016@tc.umn.edu


1.2.6 U.S. Environmental Protection Agency 

The EPA through its Office of Research and Development has financially supported and collaborated 
with NSF under Cooperative Agreement No. CR 824815. This verification effort was supported by 
Package Drinking Water Treatment Systems Pilot operating under the ETV Program. This document 
has been reviewed for technical and quality content the EPA. 

1.3 Verification Testing Site 

In December of 1999, the ability of the Osmonics, Inc. Model PS 150 Ozone Disinfection System was 
challenged with live C. parvum oocysts and seeded into finished water from the Minneapolis Public 
Water Distribution System at the University of Minnesota St. Anthony Falls Hydraulic Laboratory. 

1.3.1 Source Water 

The SAFHL has direct access to untreated and treated Mississippi River water. River water treated by 
the Minneapolis Water Works (MWW) treatment plant and supplied to the Hydraulic Laboratory 
through the Minneapolis potable water distribution system was used during initial operations and 
verification testing. 

The Mississippi River, at SAFHL's location, is considered part of the Upper Mississippi River Basin 
area. The U.S. Geological Survey (USGS), U.S. Department of Interior, National Water-Quality 
Assessment (NAWQA) program provides the following description of this area:  Geology, 
geomorphology, climate, hydrology and land covering this area control the occurrence and flow of 
water, and the distribution of water-quality constituents.  Landforms within this Upper Mississippi River 
Basin are primarily results of Pleistocene glaciation. Soils developed on glacial deposits range from 
heavy, poorly-drained clay soils developed on ground moraine to light, well-drained sands on outwash 
plains. Agriculture is the dominant land use in the southern and western parts of the study area: forests 
cover much of the northern and eastern parts of the basin area, and the Twin Cities (location of the 
MWW) dominates the east-central part of the basin area. 

The Upper Mississippi River’s Basin is underlain by glacial sediments and by a thick sequence of 
limestone, shale, shaley sandstone and sandstone of Precambrian and Paleozoic age. 

The climate of the Minneapolis, Minnesota area is sub-humid continental.  The average monthly 
temperature ranges from -12 ° (°C, or 11 degrees Fahrenheit (ºF)) in January to 23°C (74 ºF) in July.  

5


mailto:morga016@tc.umn.edu


Average precipitation at the MWW is 30 inches. About three-quarters of the annual precipitation falls 
from April to September. 

Mississippi River water is treated at the Minneapolis Water Works.  The treatment plant is the largest 
water utility in the upper Midwest, producing an average of 70 million gallons per day (mgd). Peak rate 
during the summer may be as high as 180 mgd. 

At the MWW, water is withdrawn from the river and piped to the pumping station.  From the pumping 
station, the water is delivered to a softening plant. At the softening plant, lime is used for softening, and 
alum is used for removal of color and turbidity. Dilute lime and alum slurry precipitates and settles out 
during the softening process. Powdered activated carbon is added to remove taste and order. The 
water is then treated with carbon dioxide to lower the pH and stabilize the remaining hardness prior to 
being pumped to one of two filtration plants. 

At the filtration plant, chloramine (chlorine and ammonia) is added for initial disinfection, fluoride is 
added for tooth decay prevention and ferric chlorine is added as a coagulant to remove remaining color 
and turbidity. The water then enters a series of coagulation/sedimentation basins after which the water is 
filtered with single, dual or mixed media filters. Blended poly/ortho phosphate is later added as a 
corrosion control/inhibitor. The water is post chlorinated for final adjustment of the disinfectant residual 
before being fed into the reservoirs and pumped into the distribution system. 

The quality of the water is assured and controlled through the various stages of treatment by plant and 
laboratory tests. An average of 500 chemical, physical and bacteriological examinations are done each 
and every day (182,500 tests per year). 

Because chlorinated drinking water was used during the ETV test period, activated carbon was used to 
remove chlorine. In the eventuality that carbon fines would be introduced into the test system, 5 micron 
(mm) filters were installed to reduce their potential impact on the study. Finished feed water provided to 
the Model PS 150 exhibited the following characteristics during the verification testing: feed water 
turbidity in the range of 0.1 to 0.3 Nephlometric Turbidity Units (NTU), temperature range of 4.7°C to 
6.5°C. pH was within the range of 7.4 to 8.1 with an average of 7.7. Color ranged from less than the 
Practical Quantification Limit (PQL) of 1 Total Color Unit (TCU) to 4 TCU. The total alkalinity as 
CaCO3 ranged from 31 to 39 Milligrams per liter (mg/L) with an average of 35 mg/L. Bromide was not 
detected or was below the PQL of 1.0 mg/L. Bromate was not detected or was below the PQL of 
2.01 mg/L. Calcium averaged 20 mg/L, with a minimum of 18 mg/L and a maximum of 20 mg/L.  Total 
hardness, as CaCO3 was 52 mg/L to 71 mg/L with an average of 64 mg/L. Sulfide was not detected or 
was below the PQL of 0.1 mg/L. TOC ranged from 3.4 to 4.4, with an average of 3.6 mg/L. Iron was 
not detected or was below the PQL of 0.1 mg/L.  Manganese was not detected or below the PQL of 
0.01 mg/L throughout the testing period. UV254 absorbance was in the range of 0.026 to 0.043. A 
summary of the influent water quality information is presented in Table 1-1 below. 

6




Table 1-1.  Influent Water Quality (December 5 – December 14, 1999) 

Parameter 
# of 

samples 
Average Minimum Maximum 

Standard 
Deviation 

95% 
Confidence 

Interval 
PQL 

Turbidity (NTU) 25 0.14 0.08 0.31 0.06 0.12, 0.17 -
Temperature (ºC) 27 5.5 4.7 6.5 0.51 5.3, 5.7 -
pH 27 7.69 7.38 8.1 0.18 7.62, 7.76 -
Color (unit) 27 0.9 <1 4 1 0, 1 1 TCU 
Alkalinity (mg/L) 9 35 31 39 2.6 33, 36 10 mg/L 
Bromide (mg/L) 6 <1.0 <1.0 <1.0 NA NA 1.0 mg/L 
Bromate (mg/L) 6 <2.0 <2.0 <2.0 NA NA 2.0 mg/L 
Calcium (mg/L) 6 20 18 20 NA NA 1 mg/L 
Total Hardness 6 64 52 71 NA NA 10 mg/L 
(mg/L) 
Sulfide (mg/L) 9 <0.1 <0.1 <0.1 NA NA 0.1 mg/L 
TOC (mg/L) 9 3.6 3.4 4.4 0.3 3.4, 3.8 0.05 mg/L 
Dissolved Organic 9 3.4 3.1 3.7 0.2 3.2, 3.5 0.05 mg/L 
Carbon (mg/L) 
Iron (mg/L) 6 <0.1 <0.1 <0.1 NA NA 0.1 mg/L 
Dissolved 6 <0.01 <0.01 <0.01 NA NA 0.01 mg/L 
Manganese (mg/L) 
Total Manganese 6 <0.01 <0.01 <0.01 NA NA 0.01 mg/L 
(mg/L) 
UV254 Absorbance 9 0.036 0.026 0.043 0.007 0.032, 0.041 -
(cm-l) 
NA = Not Applicable because standard deviation = 0, or due to a small number of samples (less than 8). 
*All calculations involving results with below PQL values were performed using the PQL. 

1.3.2 Pilot Effluent Discharge 

The effluent of the pilot treatment unit was discharged to Minneapolis Metropolitan sanitary sewer.  The 
Metropolitan Environmental Authority, which encompasses the Minneapolis Metro Area, maintains a 
primary sewage treatment plant that discharges to the Mississippi River downstream of the Hydraulic 
Laboratory. No discharge permits were required. 

7




Chapter 2

Equipment Description and Operating Processes


2.1 Historical Background Of Ozone 

Conventional methods of water treatment, including gravity filtration and chlorination, have not been as 
effective against protozoan (oo)cysts, especially C. parvum, in part, because of their size and resistance 
to chemicals. Treatment plants that are otherwise in compliance with public health treatment standards 
are thus vulnerable to outbreaks of disease (Kiminski 1994, LeChevallier 1991, Korich 1990). 

In recent years, protozoan parasites have been determined to be the cause of widespread 
gastrointestinal illness due to the consumption of contaminated drinking water. These organisms are 
more resistant to traditional disinfection practices, and because of their small size and pliability, can often 
pass through granulated bed filters. Two such microorganisms are the protozoan (oo)cysts Giardia 